OWNER’S MANUAL

[ )
IRONMAN.
[{1INESS

AB Hyper Bench

6838.3-090116

The specifications of this product may vary from this photo and are subject to change without notice.

IRONMAN, IRONMAN TRIATHLON and M-DOT are registered trademarks of World Triathlon Corporation.
This product is licensed by the World Triathlon Corporation.






T

] =Y ] 2
7 =] = I =T Y] = ][ —— 3
0] 51803 Y- =1 N — 4
ASSEMBLY PREPARATION-=-n-m-srnmmmmmmmmmmemmmee e mmee oo 5
OVERVIEW --nnmmmemmmmmme oo oo 6
HARDWARE PACK---nnnmmsermmmmeemmmmee e e e mme e e e 7
Y T S — 8
S = 2 10
S = 2 12
STEP Brnnmmemmmmmme oo e oot 14
S = 2 16
S = 2 18
S = 2 20
ADJUSTMENTS---m-emmmmmememmmesemm e e emmme e e e 22
T = 12— 23
PART REQUEST FORM----cnmssemmmmeemmmeemmmmeem e e ece 24

——t




SERVICE

IMPORTANT: FOR NORTH AMERICA ONLY

For damaged or defective product, questions, replacement parts or any other service
support, please contact our customer service department (8:00 AM - 5:00 PM Pacific
Standard Time, Open Daily) by below methods:

For Best Service Email:

Service@paradigmhw.com?*

Website: _
www.paradigmhw.com

Toll-Free:

1-844-641-7922**

Please have the following information ready when requesting for service:
e Your name
e Phone number
e Model number
e Serial number
e Part number
e Proof of Purchase

For damaged or defective product please contact our customer service
before returning to the store.

* Emailing us with the information above will be the best method to
receive aresponse during peak business hours.

**Response time may vary.
Paradigm Health & Wellness, Inc.

1189 Jellick Ave.
City of Industry, CA 91748, USA



LABEL PLACEMENT

-aseypudosd np [anuely ] JIOA T UoREdYLNT « “OL3NP [3p [ENUE |3 13/ (UOIDEILIGNT »

-anbi|[E39W 21NIONS €] 3P 21ped JSW(GNSWE / 510q / udWadinb, J3Y1IIA - ‘0dinba [9p euadide) / eI9pRU / (633U 9P RINTDIUISS B 5P OdJeUl [3 3sIASY ‘[ENURIN 5,J3UMQ 995 uoIRILgNT =
"3U2JEUI 3P BUMIUIRD “ASid SSIUES * SIF)|0Y * IUSWA|GNIWE ZaANSsa 19 aidosd « “euiwe ered e3uid ‘exsid Sp sepani wo__muc._ wm_ “euadide] e jod odeuy un ased £ “auwles) anNAs £131sjoydn /POOM /e Inba >pay>
EaEwQ.:Uw__wv IpIMNY,| 10 w,%_mm:on | JakoJJau inod SpjWny oY un Zas||in « “odinba |[9p pepawny A oAjod [3 1ejdwi| eled opawiny oyed un Ied mz_v_ﬁ\s\m_ww._;xum._._. 's19]joy “AJa]sjoydn adiy pue uea]d
{12’ sajeped * ujal) ap sayisnbeyd ‘ ajjas ap 861} * 9|[8s €| ‘UOpING ) zau1as 18 Zeydadsu| « (232 ’sale) ‘Justudjnba Wioyy 3IN)SIOW pue 1Snp ues)d 0) Y1o)> dwep e asf
UIVAYWOQEIH ‘ousj 3p e||jised e ‘ojuaise |3p Sp0dos [3 ‘0juS|SE [3 *sOqruBW SO]) Buswauy Sjapde A ssjnay (213 ‘s|epad "sped a)eig ‘1s0d 1236 '{eas ‘sieqajpueH) Ajaundas uajyby pue Padsuj

“sauas uaiq 3139 Jnod abe|69) ap Se)jajoW ZaYlISA »

PYUND3s papec] Bupds Ins 3BejquISSSe,p 33 UOJSUS) B JSYLPA SU|d »

"99|9A1U 353 SUIYDRW e Jsnsse Inod ZaylIsA -

‘sabewwop

S3p Ja1IA9 Jnod 3josuod ef sindap 12{0s NP sI934IP SUOARI $3] JSUAZ,P 12 SaPINby| s3] Z3ubio|3 -
“JURWIBIBIPIUI| mw._:uwm N 537sN s9291d 59| SaN03 J2e|d Wy

*(*219 * ;dpoe U3 spoddns ‘ snoymanoes ud side 'suojNog Sno1d9 ) JUSWIPII0S ZaLIas 19 Zopadsu|

N3IdIL0ND

*sanbLa2 sjuaWwadinby $3] Jns S3ULLBIUIRL BP S3INPdCUd S3] 1aN)AYS, P JUBAR UCLPIUBLLIED

UopI03 3] ZAYSURIGRP 12 2INDIS 3P $3]> S3] s24N0] IdWiliddns € 23] [19A : NOILNLLY

JINIWIVNVYINI
‘SjusLWSuLY sepeasde :wuw ajsnfe wﬂ sejjuad se| anb Ssinsy
“310534 Jod sepeuoizoe peplnBas 3p seflAe)> se| S3snle A Ugisus) el sanbayd
“epejaAlu g3s@ euinbgw ejanb esieinbsse eied ssinsy
*souep JejiA2 eiled ‘ejosucd ef tod epefayai e33341p 18[0S ZNn| e] 3p 1334 A sopinb| so sopefaje ebusiuew
"e104 0 epejsebsap aured 13)nbjend susweleipowuy] 3dejdwasy
*(*213 ‘01908 3p saH0dos ‘oyoned 3p sejjpsed ‘sowad ‘sediand) udiq sofipHde A sojasjasy
ONvIa
‘02111333 adinba |3p ojusjuNUBURL 3P 0jud|Wpadaid Jainhjend Jez|jes]
3p sajue 03UPIS 3|qed 2 1813023 A peplinbas 3p saAe| se| Jelf1al 3p asainBasy :NOIDNVIIYd

ADIEIM
*paUaYBLL Aj2und8S 3q 0} SGOU JUSWISHIPY XD
"suld papec] bunids Aajes uo buiyld pue uoisual ¥ay)

‘sabewep pione 01 3j0sU0I WO ns 1 i
.»"ﬁmum_ﬂg—:_ syied uioy 40 uiom
*(239 ‘s39)eig [21S "sped Jacgny ‘sjog ‘sainN) A|21ndds udybh pue 1adsul
[eaL129]3 uo d rew Aue Bu| _E»mbw
Eémnv_oo_wzbnmcumz_m__:vcu wmmv_ Ewu»:ugoEw_ouwSmE_m_z"z_.5<u

OLNIIWINILNVIN

(A
Jelp ‘|le awe|| =
'2JUBI| |@ SOIAISS BJeg ////
s3jabuy so7 00:.L - 00:80 :sInof s3] snoy ‘3] Jasodwiod AN

CC6L-L¥911¥8-1 SISIUBIPD B B DDIAISS 3| INOJ

:A|1ep ‘aoue)sisse Jauwo3snd 104

— - <
VNIHO N3 OHOIH/3NIHO N3 INONEVH /YNIHO NI 3aVWN "‘ \).\.4\\\ \ ‘t./
181485 Op CISWNN / S14§S 8P OIGWINN /ISGUINU [ELBS & A “V,\ § N

00008£89/90171L L \\ *saAelb sauols9| ua Jeynsal apand opRdey
ou |3 ‘duopd3jes paisn anb osafnbe | us opeyouebua

v.\ Suawe)a|dwod 3353 Jopesed |9 anb ap aidwais asaunbasy

.\' *s9ARIB sa.nssalq sop Jaulesaud 3nad

\ aupey 9 sed 2N “ZoUUORDII[PS SNOA anb nouy 9] suep Igbebua
~ juawauisd 158 3|j1dnob e| anb sinofno) snoa-zainssy

.Es_.c_mso_._wm :Wu_zmw._ >~E8ov82:=£.uuo_$=o>
8oy ay} oju; pabebus £|ny s1 uid ay) Jely ains aq skempy

- © N n = [T @ ©
@ = 4 TN ¥ o o 8
¢ E£-3s §8-_5£ ¢ 25 ofE8
E $§Zc48¥ SELBZT L E O3 tg§8gs8
< L35 X094 =& £ 2 ay 2 CeVYvUuUweyw
Ozzs5e3d3 gl wnEEEsz8Ese <:gEsugtt
- b~y == “ui
E8Es5385% iszEE22 REE R R ET:
o s cT VYo*E o w o Y R b9 =0 =75 2T VYw L
QBB TLEST T 2 099 ow 3 2 w s 2 o 8 & "
e S 5 meccoas =0 ® g2 28
2558628 o 25 22£525 EEELEZOESZ
EE52828% 6% BE835855¢8 O588S3cSE
Pt 2 . =
geElatst S sSSPy z¢E3854¢:5
=
EE23£323 323838286852 fm@=2853
w N
) (%] J [} us g
w0 z K] £ . -4 =% ME = £2
T 8 =) g . Ehed a =5
VE = O =E wa =} m = _ @ fad m al v
2 £ Q|4 43 w g a2 |a <g So 8% 2
Bz & | o |33 |&f BES w3 |& |35 |i3 shx 22 | & | uey | 2B
EE 2 | 8| 358 |5z ze2 w2 |Zo(3n |s2 835 gzs| 8 | 8% | &53
y O g, 29 2 o a0 == sE o X
g 9 sl | 525 EMU o 8| x| ~2 b “r SEE| & 8&w |22
w5y m BLYs | BSw EREE 2% o| 5= g% (229 2= ] co8 | 25w
58 2%e|> | BE | 55¥ | sBiiie 818a %3 |Beg || 2EE BEE S GRG0
8| O | »t=w XN WEZS bW W LE | SR =] U3 =225
52 EEe 2503 | =2 whESSo =zo0% | = ¥s | R85 @3 =48 g S
=] <ii—| 2 | cge 353 aL28 5 HIE FER 2 go&s 8o L¥<
=¥ s=g| > | 8598 | LX wl%Z Exuz| S 3£ [2 352 Geouw =P Ep=iv]
Zw = | =fEs T ZO%5 324k | ¢ 50 | =¥ 08¢ aho| w | 595 3
G £< £ET z s3I 9| a> £ o < 17} LS | ED
goz Ex2| & | S&58 | 53 phad u3Isd 5Ed| B ofids =3g| 9| £25 | g9
=03 Uos| 2 | £S»P | 53 sntlu @255 | o =] NMEm E2 | 558 | 22
ERZ 29 £ 3 n w i &2 YE | T < pgesS| O g8y
gc2 Zagq| @ | Eg5S | g= SEYn EEER| 2 22| Ba <Eof ES5 8EY | 2
- 3= 2 EBdq | 5o S35 < Z | =8ag | S+
wwm 62| = | eeR | & RUES 239 Mmd 82 4338 =84 meg | £




PRODUCT SAFETY

WARNING: Before using this equipment you should consult with your personal physician to
see if AB Hyper Bench is appropriate for you. Do not use this equipment without your
physician’s approval. Do not use this equipment if you have any of the following
conditions or ailments:

® Extreme obesity

Glaucoma, retinal detachment or conjunctivitis

Pregnancy

Spinal injury, Cerebral Sclerosis, or acutely swollen joints

Middle ear infection

High blood pressure, Hypertension, Recent stroke or Transient ischemic attack

Heart or circulatory disorders for which you are being treated

A hiatus hernia or a ventral hernia

Bone weaknesses including Osteoporosis, Unhealed fractures, Modularly pins, or Surgically
implanted orthopedic supports

Use of anticoagulants including Aspirin in high doses
The Maximum Weight Capacity for this product is 650lbs/295kgs.

Read all instructions carefully before assembling or operating this product. Retain this
owner’'s manual, do not remove any safety labels from the machine and keep the original
purchase receipt for future reference.

This Bench was designed and built for optimum safety. However, certain precautions apply
whenever you operate this exercise equipment. Be sure to read the entire manual before
assembling and operating this equipment. Also, please note the following safety instructions:

1. Consult your physician or other health care professionals before using the Bench.

2. Always wear proper exercise apparel when using this equipment. Use care when getting on or
off the unit.

3. If anytime you feel faint, light-headed, or dizziness while operating the equipment, stop
exercising immediately and contact your physician. You should also stop exercising if you
are experiencing pain or any kind of discomfort.

4. Keep children and pets away from this equipment at all times.

5. Only one person should use this equipment at a time.

6. Make sure your equipment is correctly assembled before you use it. Be sure all screws, nuts,
and bolts are tightened prior to use.

7. Do not operate this or any exercise equipment if it is damaged.

8. Wait 2 hours after eating before using this exercise equipment. If you get nauseous, stop
exercising as soon as you feel queasy.

9. Always use this equipment on a clear and level surface. Do not use outdoors or near water.

10. Keep hands and feet away from any moving parts. Do not insert any object into any
openings.

11. Keep loose clothes, jewelry, limbs and long hair away from moving parts.

12. Children under the age of 12 should not use this fitness equipment.



ASSEMBLY PREPARATION

Warning: It is highly recommended that you have assistance during the assembly of this
IRONMAN strength equipment.
1. Tools for assembly:
General tools needed for the assembly of this IRONMAN strength equipment:

Metric Allen Key Set
Metric Wrench Set and Adjustable Wrench

Flat Screwdrivers

Phillips Screwdrivers
Rubber Mallet
Silicone Spray Oil

Insert the bolts into the frame as illustrated in the drawing of each of the steps.

Hand-tighten the bolts, nuts, and screw during assembly. Hand-tightening will allow for easily
aligning the parts during assembly. Tighten all the hardware once the entire unit has been
completely assembled.

4. ltis highly recommended that a professional installer assembles the IRONMAN strength
equipment. But, with the proper assistance, the right tools, and strictly following the assembly
steps, and given enough time; the assembly of the unit can be achieved without professional
help.

Thoroughly read each step before proceeding to assemble the items of that step.

To aid in assembly of the equipment, the hardware (bolts, nuts, washer...etc.) has been
presorted according to their corresponding steps. Each bag of hardware is labeled with its
corresponding step number.

7. When the equipment is fully assembled check all the functions for correct operation. Consult the
manual if you experience any issues, or for further help please contact our service department.

See page 2.






Step-1

@ M10%80L 1PC @ M10*10T 1PC

D9. 4470L 1PC

i) @ |
OO

Step-2 E @ M10%75L  2PCS '” @
@ D20%D11 4PCS

Il

)

i : : : D9. 4%70L 1PC

Step- :?E (6) mossoL 1pc 5 1°T b @ @@ D20¥D11  2PCS

Step-4

D25. 4%D65*31.5 2PCS

@ D18*D8.5 4PCS D15.44D8.2 4PCS

©©
9©

Ste p-5 @ Ng¥25L  4PCS

Step-6

Wrench 13mm,17mm 2PC




PART LIST

Part# Description Qty.

Backrest Support

A PP 1
Tube

B Rear Support Tube 1

C Handle Grip Tube 1

D Front Support Tube 1

E Swing Tube 1

F Backrest Pad 1
900x300x60T
Su t Pad

G pport Pa 2
200x200x50T
Hex Bolt

3 8
M8x1.25x25L
Hex Bolt

5 2
M10x1.5x75L
Hex Bolt

6 2
M10x1.5x80L

14 Screw 2
ST4x1.41x15L
Flat Washer

50 8
D18xD8.5x1.2T
Flat Washer

51 8
D20xD11x2T
Spring Washer

54 pring 8

D15.4xD8.2x2T

Part# Description Qty.
Nylon Nut
75 4
M10x1.5x10T
100 Pin D9.4x70 2
102 Ball Knob 1
D50xM16x22xD8
Round Cap
120 2
D25.4xD65%x31.5
Round Cap
123 2
D60xD67x43L
Round Cap
124 2
D31.8x19L
ROUND CAP
127 2
D60xD70x101L
S C
152 quare Cap 5
30x50x18
S C
153 quare Cap 1
50x50x20L
Square Ca
154 g P 1
44x44x16L
158 Hollow Cap 1
55*55*46*46*36.5
Handle Grip
202 2
D30x3Tx140L
Foam Rollers
222 2
D23xD100x200L
223 Foam Roller Sleeve 2







STEP 1

1A. Slide the Rear Support Tube (B) through the bracket of the Backrest Support
Tube (A). Fasten the Rear Support Tube (B) to the Backrest Support Tube (A)
using:

1 - (6) Hex Bolt M10x1.5x80L

2 - (51) Flat Washer D20xD11x2T

1 -(75) Nylon Nut M10x1.5x10T

1B. Align the adjustment holes on the Backrest Support Tube (A) with Rear
Support Tube (B) and lock the two parts into place using:
1-(100) Pin D9.4x70

Thoroughly tighten the hardware once complete

Appearance upon completion of step 1.

10



17 13 :@

Wrench 2 PCS

NO. 100 PIN NO.6 Hex Bolt NO. 75 Nylon Nut NO.51 Flat Washer
D9.4x70 1PC M10x1.5x80L M10x1.5x10T D20xD11x2T
1PC 1PC 2PCS




e

2A. Insert the Rear Support Tube (B) into the bracket of Front Support Tube (D)
by aligning the two holes and fasten together using:

2 - (5) Hex Bolt M10x1.5x75L

4 - (51) Flat Washer D20xD11x2T

2 - (75) Nylon Nut M10x1.5x10T

Thoroughly tighten the hardware once complete

Appearance upon completion of step 2.




Wrench 2 PCS

—_—=

—
LA ‘\‘
WL

—

NO. 5 Hex Bolt NO.51 Flat Washer NO. 75 Nylon Nut
M210x1.5x75L D20xD11x2T M10x1.5x10T
2PCS 4PCS 2PCS

R —




STEP 3

3A. Fasten the Swing Tube (E) to hole on the underside of Front Support Tube (D)
using:

1 - (6) Hex Bolt M10x1.5x80L

2 - (51) Flat Washer D20xD11x2T

1 -(75) Nylon Nut M10x1.5x10T

3B. Align the Swing Tube (E) to the adjustment holes on the front of Front Support
Tube (D) and lock the two parts in place Using:
1-(100) Pin D9.4x70

Thoroughly tighten the hardware once complete

Appearance upon completion of step 3.

14



Wrench 2 PCS

NO. 75 Nylon Nut NO.51 FLAT Washer

M10x1.5x10T

NO. 6 Hex Bolt

NO. 100 PIN

D20xD11x2T

M10x1.5x80L

D9.4x70 1PC

2PCS

1PC

1PC




STEP 4

4A. Insert Handle Grip Tube (C) into the Square shaft of the Front Support Tube (D).
Lock the Handle Grip Tube into place using the Ball Knob (102) located on the
underside of the Front Support Tube (D).

4B. Mount the Foam Roller (222) with the Foam Rollers Sleeves (223) onto the
posts of the Swing Bar (E). Lock the Foam Rollers (222) into place by inserting
Round Cap (120) into the post holes of the Swing Tube (E) using:

2 - (222) Foam Rollers D23xD100x200L

2 - (223) Foam Roller Sleeve (ALREADY INSTALLED ON PART 222)

2 - (120) Round Cap D25.4xD65x31.5

Appearance upon completion of step 4.

16



NO.120 Round Cap
D25.4xD65x31.5
2PCS

R ——




STEP 5

5A. Attach both Support Pads (G) to Handle Grip Tube (C) using:
4 - (3) Hex Bolt M8x1.25x25L
4 - (50) Flat Washer D18xD8.5x1.2T
4 - (54) Spring Washer D15.4xD8.2x2T

Note: loosely install all the hardware by hand prior to tightening with tools. This
will make aligning the holes easier

Thoroughly tighten the hardware once complete

Appearance upon completion of step 5.

18



D —

Wrench 1PC

NO.3 Hex Bolt NO.54 Spring Washer NO. 50 Flat Washer
M8*1.25*25L D15.4*D8.2*2T D18*D8.5*1.2T
4PCS 4PCS 4PCS




T

6A. Attach both Backrest Pad (F) to Backrest Support Tube (A) using:
4 - (3) Hex Bolt M8x1.25x25L
4 - (50) Flat Washer D18xD8.5x1.2T
4 - (54) Spring Washer D15.4xD8.2x2T

Note: loosely install all the hardware by hand prior to tightening with tools. This
will make aligning the holes easier

Thoroughly tighten the hardware once complete

Appearance upon completion of step 6.




Wrench 1PC

NO. 50 Flat Washer
D18*D8.5*1.2T

NO.54 Spring Washer

NO.3 Hex Bolt

D15.4*D8.2*2T
4PCS

M8*1.25*25L

4PCS

4PCS




ADJUSTMENTS

1. Swing Tube Adjustment (Image AA-1)
Raise or lower the Swing Tube (E) into the desired position, align the adjustment holes, and

secured it in place with the Pin (100) before using the AB Hyper Bench.

2. Support Pad adjustment (Image AA-2)
Raise or lower the Support Pads (G) to the desired position, after you feel the Ball Knob (102)

pin pop into one of the adjustment holes, tighten the Ball Knob (102) to secure the Support

Pads (G) into place.

3. Backrest Adjustment (Image AA-3)
Raise or lower the Backrest (F) to the desired position. Align the adjustment holes of the

Backrest Support Tube (A) with the holes of the Rear Support Tube (B), and completely
secure the two parts in place with the Pin (100) before using the AB Hyper Bench.

4. Transporting the Bench (Image AA-4)
Grab and hold Front Support Tube (D), then carefully lift the Front Support Tube (D) until the

wheels on the Rear Support Tube (B) make contact with the ground.

22



WARRANTY

MANUFACTURER’S LIMITED WARRANTY
Paradigm Health & Wellness guarantees to the original purchaser that this product is free
from defects in material and workmanship when used for the purpose intended, under the
conditions that it has been installed and operated in accordance with Paradigm’s Owner’s
Manual. Paradigm’s obligation under this warranty applies to the following:

COMPONENT LENGTH OF WARRANTY
All Components Limited Lifetime Guarantee for home use only

Exclusions from Warranty Coverage:

Paradigm does not warrant against and is not responsible for, and no implied warranty shall be

deemed to cover, any product failure, product malfunction, or damages attributable to:

1. Improper installation and/or failure to abide by Paradigm’s installation guidelines;

2. Use of this product beyond normal home use, or in an application for which it was not designed.

3. All exchanged parts and Products replaced under this limited warranty will become the property
of Paradigm Health and Wellness.

4. Damage caused by vandalism, accidents, inadequate maintenance, or by animals.

5. Any act of Nature (such as fire, flooding, snow, ice, hurricane, earthquake, lightning or other
natural disaster), environmental condition (such as air pollution, mold, mildew, etc.), or staining
from foreign substances (such as dirt, grease, oil, etc.).

6. Normal weathering due to exposure to sunlight, weather and atmosphere which can cause
colored surfaces to, among other things, flake, rust, accumulate dirt or stains.

7. Improper operation, alteration, handling, storage, abuse or neglect of the product.

Paradigm, using its sole discretion, will either repair or replace free of charge any part(s)
proven to be defective under normal home use. Any repair or replacement shall provide
no new warranty coverage, but shall retain only the remaining portion of the original
product’s warranty. This warranty is offered only to the original purchaser and is not
transferable. Proof of original purchase is required.

Ordering Replacement Parts
Replacement parts can be ordered by emailing our customer service department:

Service@paradigmhw.com

Open Daily 8:00 AM - 5:00 PM (PST).
When ordering replacement parts please have the following information ready:
1. Owner’s Manual
2. Model Number
3. Description of Parts
4. Part Number
5. Date of Purchase

23



PART REQUEST FORM

Paradigm Health & Wellness, Inc.

EMAIL THIS FORM WITH YOUR RECEIPT OF PURCHASE TO
Service@paradigmhw.com *

NAME:

ADDRESS:

STATE ZIP

CITY

TELEPHONE: (Day)

(Night)

SERIAL#:

MODEL#:

PURCHASE DATE:

PLACE OF PURCHASE:

PART # DESCRIPTION QTY

“YOUR ORDER WILL BE PROCESSED WITHIN 3 BUSINESS DAYS”

* This form can also be faxed in Fax #: 626-810-2166

24





